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Laboratory Information

We , QuieTek Corporation, are an independent EMC and safety consultancy that was
established the whole facility in our laboratories. The test facility has been accredited by the
following accreditation Bodies in compliance with ISO 17025, EN 45001 and Guide 25:

Taiwan R.O.C. . BSMI, DGT, CNLA
Germany :  TUV Rheinland
Norway :  Nemko, DNV
USA . FCC, NVLAP
Japan . VCCI

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site : http://tw.quietek.com/modules/myalbum/
The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :

http://www.quietek.com/
If you have any comments, Please don't hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307,
Taiwan, R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com

& NVLAD @wo @ (T

L 1313

NVLAP Lab Code : 200347-0

LinKou Testing Laboratory :
No. 5-22, Ruei-Shu Valley, Ruei-Ping Tsuen, Lin-Kou Shiang, Taipei, Taiwan, R.O.C.
TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789 E-Malil : service@quietek.com

B 2 NVIAD oww @ @

TUV
0914

H

NVLAP Lab Code: 200533-0

Suzhou Testing Laboratory :
N0.99 Hongye Rd., Suzhou Industrial Park Loufeng Hi-Tech Development Zone., SuZhou, China

TEL : +86-512-6251-5088 / FAX : 86-512-6251-5098 E-Mail : service@quietek.com

NV LAD) VG

MW LAF Lab Cade ; 20074 3-0
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1. General Information

1.1. EUT Description

Product Name

54Mbps Wireless Builder

Trade Name Z10

Model No. V11

FCCID UFHV11

Working Voltage AC 100-240V, 50/60Hz

Frequency Range

802.11b/g: 2412-2462MHz

Channel Number

11

Type of Modulation

802.11b: DSSS
802.11g: OFDM

Channel Control Auto
Antenna type Dipole
Antenna Gain 2dBi

Component

AC Adapter

Manufacturer: POWER SUPPLY
M/N: TP0O90700A

Input: 100-240V~, 0.2A 50/60Hz
Output: 9VDC, 0.7A

Cable Out: Non-Shielded, 1.2m
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Antenna List

No. |Manufacturer Model No. Part No. Peak Gain
1 ShenzZhen N/A H1-102411-055 2dBi
HuaDeChang
Technology Co.Ltd
Frequency of Each Channel:
802.11b/g Working Frequency of Each Channel:
Channel Frequency Channel | Frequency | Channel | Frequency |Channel| Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz 04 2427 MHz
05 2432 MHz 06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz 10 2457 MHz 11 2462 MHz - -
Page: 7 of 109 Version 1.0
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1.2. Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined as:

Pre-Test Mode

Mode 1: Transmit by 802.11b

Mode 2: Transmit by 802.11g

Final Test Mode

Emission Mode 1: Transmit by 802.11b

Mode 2: Transmit by 802.119g

Note:

1. Regards to the frequency band operation: the lowest. middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2. This device is a composite device in accordance with Part 15 Subpart B regulations. The
function for the receiver was measured and made a test report that the report number is
079S027-RF-US-P01V02-W, certified under Declaration of Conformity.
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1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product

Manufacturer

Model No.

Serial No.

Power Cord

1

Notebook

DELL

PPP19L

JHO97A01

Power by adapter

Page: 9 of 109
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1.4. Configuration of Tested System

Connection Diagram

WLAN

EUT

Signal Cable Type

Signal cable Description

A

LAN Cable

Non-Shielded, >10m

Page: 10 of 109
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1.5. EUT Exercise Software

1 |Setup the EUT and simulators as shown on above.

2 |Execute the test software on the EUT.

3 [Setup the test channel and the test mode press ok to start transmitting.
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2. Technical Test

2.1. Summary of Test Result

[X] No deviations from the test standards
[ ] Deviations from the test standards as below description:

Emission
Performed Test Item Normative References Test Deviation
Performed

Conducted Emission FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.207

Radiated Emission FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.209

Peak Output Power FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.247(b)(3)

Occupied Bandwidth FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.247(a)(2)

Band Edge FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.247(d)

Peak Power Spectral Density [FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
Section 15.247(e)
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2.2. Test Environment

Items Required (IEC 68-1) Actual
Temperature (°C) 15-35 21
Humidity (%RH) 25-75 50
Barometric pressure (mbar) 860-1060 950-1000

Page: 13 of 109 Version 1.0
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3. Conducted Emission
3.1. Test Equipment
Conducted Emission / SR-1
Instrument Manufacturer |Type No. Serial No Cal. Date
EMI Test Receiver R&S ESCI 100176 2006/11/22
Two-Line V-Network R&S ENV216 100013 2006/11/20
Two-Line V-Network R&S ENV216 100014 2006/11/20
500hm Coaxial Switch |[ANRITSU MP59B 6200464462 2006/11/25
500hm Termination SHX 500hml QT-IM001 2007/03/20
Coaxial Cable Luthi RG214 519358 2006/11/25
Temperature/Humidity
M zhicheng ZC1-2 QT-THO04 2007/03/31
eter

3.2. Test Setup

Shielding Room

40 cm—»

== \/crtical Reference Ground Plane

EUT AE

LISN

||

LISN

L wo0§ —»

Test Receiver

SEN
(1 0.0

.

N_

p Horizontal Ground Reference Plane <=
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3.3.

3.4.

3.5.

Limit
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequency QP AV
(MHz) (dBuV) (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Remarks: In the above table, the tighter limit applies at the band edges.
Test Procedure

The EUT and simulators are connected to the main power through a line impedance
stabilization network (L.I.S.N.). This provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through
a LISN that provides a 50ohm/50uH coupling impedance with 50o0hm termination.

(Please refers to the block diagram of the test setup and photographs.)

Both sides of A.C. line are checked for maximum conducted interference. In order to find the
maximum emission, the relative positions of equipment and all of the interface cables must
be changed on conducted measurement.

Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using
a receiver bandwidth of 9kHz.

Uncertainty

The measurement uncertainty is defined as + 2.02 dB
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3.6. Test Result

Engineer : Johnwang
Site : SR-1 (Conducted Emission) Time : 2007/06/22 - 09:40
Limit : FCC_Part1l5_C_00M_QP Margin : 10
EUT : 54Mbps Wireless Builder Probe : ENV216 - Linel
Power : AC 120V/60Hz Note : Mode 1: Transmit by 802.11b(2437MHz)
o
0.0
70.0]
50.0]
pEn- | -
F 400

200

2000

100

o.0-l
0.150

10400 20800 30000
Frequency (Hz)
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 09:40

Limit : FCC_Partl5_C_00M_QP

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

0150

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuVv) (dB) (dBuVv)
1 0.198 9.457 43.600 53.057|  -11.572 64.629] QUASIPEAK
2 0.206 9.398 39.400 48.798|  -15.602 64.400| QUASIPEAK
3 0.298 9.399 39.800 49.199|  -12.572 61.771| QUASIPEAK
4] * 3.126 9.820 36.100 45.920|  -10.080 56.000| QUASIPEAK
5 3.414 9.820 35.400 45220/  -10.780 56.000] QUASIPEAK
6 3.506 9.814 35.800 45.614|  -10.386 56.000] QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer

: Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 09:40

Limit : FCC_Part15_C_00M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

0150

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuVv)
1| * 0.198 9.457 29.100 38.557|  -16.072 54.629 AVERAGE
2 0.206 9.398 19.700 29.098|  -25.302 54.400 AVERAGE
3 0.298 9.399 24.800 34.199|  -17.572 51.771 AVERAGE
4 3.126 9.820 13.300 23.120|  -22.880 46.000 AVERAGE
5 3.414 9.820 12.800 22.620|  -23.380 46.000 AVERAGE
6 3.506 9.814 13.300 23.114|  -22.886 46.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 09:57

Limit : FCC_Part1l5_C_00M_QP

Margin : 10

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

0150

10000 20.000 30,000
Frequency (MHz)
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 09:57

Limit : FCC_Partl5_C_00M_QP

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0

a0.0—|

0.0

GO0

Level(dBu¥)

S0.0—
2000
1000

00—
0.150

5000

400

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuVv)
1 0.198 9.461 42.300 51.761|  -12.868 64.629] QUASIPEAK
2| * 0.302 9.523 41.700 51.223|  -10.434 61.657| QUASIPEAK
3 2.918 9.770 31.600 41.370|  -14.630 56.000] QUASIPEAK
4 3.138 9.760 34.700 44.460|  -11.540 56.000] QUASIPEAK
5 3.546 9.750 33.100 42.850|  -13.150 56.000] QUASIPEAK
6 5.210 9.710 34.700 44.410|  -15.590 60.000| QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 09:57

Limit : FCC_Part15_C_00M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0

a0.0—|

0.0

GO0

Level(dBu¥)

S0.0—
2000
1000

00—
0.150

5000

400

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuVv) (dB) (dBuVv)
1 0.198 9.461 25.700 35.161|  -19.468 54.629 AVERAGE
2| * 0.302 9.523 23.000 32.523| -19.134 51.657 AVERAGE
3 2.918 9.770 9.500 19.270|  -26.730 46.000 AVERAGE
4 3.138 9.760 11.400 21.160|  -24.840 46.000 AVERAGE
5 3.546 9.750 10.300 20.050|  -25.950 46.000 AVERAGE
6 5.210 9.710 11.500 21.210|  -28.790 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 10:03

Limit : FCC_Part1l5_C_00M_QP

Margin : 10

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

| h]

0150

10000 20.000 30,000
Frequency (MHz)
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 10:03

Limit : FCC_Partl5_C_00M_QP

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

0150

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuVv)
1 0.194 9.486 43.500 52.986|  -11.757 64.743| QUASIPEAK
2 1.414 9.708 33.700 43.408|  -12.592 56.000] QUASIPEAK
3| * 3.406 9.820 36.100 45.920|  -10.080 56.000] QUASIPEAK
4 3.538 9.810 34.400 44.210|  -11.790 56.000] QUASIPEAK
5 5.034 9.790 30.800 40.590|  -19.410 60.000| QUASIPEAK
6 8.086 9.880 33.300 43.180|  -16.820 60.000| QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer :

Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 10:03

Limit : FCC_Part15_C_00M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Linel

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

0150

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuVv) (dB) (dBuVv)
1| * 0.194 9.486 27.800 37.286|  -17.457 54.743 AVERAGE
2 1.414 9.708 9.900 19.608|  -26.392 46.000 AVERAGE
3 3.406 9.820 13.100 22.920|  -23.080 46.000 AVERAGE
4 3.538 9.810 12.100 21.910|  -24.090 46.000 AVERAGE
5 5.034 9.790 10.400 20.190|  -29.810 50.000 AVERAGE
6 8.086 9.880 11.900 21.780|  -28.220 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 10:09

Limit : FCC_Part1l5_C_00M_QP

Margin : 10

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

0150

Frequency (MHz)
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Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 10:09

Limit : FCC_Partl5_C_00M_QP

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBu¥)

S0.0—

2000

1000

0.0 -|

0150

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv) (dB) (dBuVv)
1 0.206 9.451 38.500 47.950|  -16.450 64.400| QUASIPEAK
2| * 0.294 9.515 42.300 51.815|  -10.071 61.886| QUASIPEAK
3 3.458 9.750 34.400 44.150|  -11.850 56.000| QUASIPEAK
4 3.590 9.746 29.800 39.546|  -16.454 56.000| QUASIPEAK
5 5.230 9.710 33.000 42.710|  -17.290 60.000| QUASIPEAK
6 8.486 9.860 31.600 41.460|  -18.540 60.000| QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : SR-1 (Conducted Emission)

Time : 2007/06/22 - 10:09

Limit : FCC_Part15_C_00M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : ENV216 - Line2

Power : AC 120V/60Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

Level(dBu¥)

S0.0—
2000
1000

00—
0.150

5000

400

Frequency (MHz)

10000

20.000 30,000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuVv) (dB) (dBuVv)
1 0.206 9.451 16.900 26.350|  -28.050 54.400 AVERAGE
2| * 0.294 9.515 25.000 34515  -17.371 51.886 AVERAGE
3 3.458 9.750 11.000 20.750|  -25.250 46.000 AVERAGE
4 3.590 9.746 8.100 17.846|  -28.154 46.000 AVERAGE
5 5.230 9.710 11.200 20.910|  -29.090 50.000 AVERAGE
6 8.486 9.860 11.000 20.860|  -29.140 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2." *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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3.7. Test Photograph
Test Mode: Mode 1: Transmit by 802.11b

Description: Front View of Conduction Test

Test Mode: Mode 1: Transmit by 802.11b
Description: Back View of Conduction Test

r
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Test Mode: Mode 2: Transmit by 802.119g
Description: Front View of Conduction Test

Test Mode: Mode 2: Transmit by 802.11g
Description: Back View of Conduction Test

r
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4. Radiated Emission

4.1. Test Equipment

Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4408B MY45102679 2006/11/20
EMI Test Receiver R&S ESCI 100176 2006/11/22
Preamplifier Quietek AP-025C QT-AP003 2006/11/25
Preamplifier Quietek AP-180C CHM-0602013 |2006/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2006/11/22
*Broad-Band Horn Antenna |Schwarzbeck BBHA9120D |496 2005/11/25
500hm Coaxial Switch ANRITSU MP59B 6200447304 2006/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2006/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO002 2007/03/30

Note: “*” means the test device calibration period for two years.

4.2. Test Setup

Under 1GHz Test Setup:

i e 1
FRP Dome T |
|
|
Imto4m (Antenna Tower)
l Antenna
Vi
m EUT( | HH
| : ‘ f A L]
Sk s 111 /) )| F— L

(Turntable) -

‘==p  GroundPlane O

Test Receiver| 5 ol [Eontroilen

L 1|
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Report No : 079S027-RF-US-P05V01

Above 1GHz Test Setup:

FRP Dome T i |
[
|

Imtogm || (Antenna Tower)

Antenna

EUT l
I| AE | | T B g:
80cm H——-— 3m ——» — |
(Turntable) - \'If—-.;:,

‘=  GroundPlane T ooo Pre-Amplifier

Spectrum Analyzer| “-Hooy | [y 4] [Controlle——

L 1|

4.3. Limit
FCC Part 15 Subpart C Paragraph 15.209 Limits (dBuV/m)
Frequency Distance (m) dBuv/m
(MH2z)
30-88 3 40
88-216 3 43.5
216-960 3 46
Above 960 3 54
Remark:

1. The tighter limit shall apply at the edge between two frequency bands.

2. Distance refers to the distance in meters between the measuring instrument
antenna and the closed point of any part of the device or system.
3. RF Voltage (dBuV/m) = 20 log RF Voltage (uv/m)
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4.4. Test Procedure

4.5.

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level and the antenna can move up and down between 1 meter and 4 meters to find out the
maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated on radiated
measurement.

The additional latch filter below 1GHz was used to measure the level of harmonics radiated
emission during field strength of harmonics measurement.

The bandwidth below 1GHz setting on the field strength meter (R&S Test Receiver ESCI) is
120 kHz and above 1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Uncertainty

—+

3.9dB
3.8dB

The measurement uncertainty above 1G is defined as
under 1G is defined as

1+
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4.6. Test Result

Engineer

: Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:07

Limit : FCC_SpartC_15.209_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)

a0.0—,

2 o | :
200
10n-
0o
30.000 40000 50000 100000 N (12;}01;0)00 300000 400000 500000 1000 000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuV/m) (dB) (dBuV/m)
1 114.875 -9.423 48.698 39.275 -4.245 43.520 QUASIPEAK
2 141.550 -9.864 46.284 36.420 -7.100 43.520 QUASIPEAK
3 173.075 -11.705 46.075 34.370 -9.150 43.520| QUASIPEAK
4 481.050 -1.642 44.291 42.649 -3.371 46.020 QUASIPEAK
5 641.100 0.424 42.081 42.505 -3.515 46.020| QUASIPEAK
6| * 801.150 1.989 40.905 42.894 -3.126 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. " *" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer : Johnwang
Site : AC-2 (Radiated Emission) Time : 2007/06/21 - 21:19
Limit : FCC_SpartC_15.209_03M_QP Margin : 6
EUT : 54Mbps Wireless Builder Probe : CBL6112B_2932(30-2000MHz) - VERTICAL
Power : AC 120V/50Hz Note : Mode 1: Transmit by 802.11b(2412MHz)
800
700
5.0
i
= o | :
200
100-
DBDDTDDD 40000 50000 100000 200000 300000 400000 500000 1000 000

Frequency (bMHz)

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 110.025 -9.540 48.871 39.331 -4.189 43.520 QUASIPEAK
2 321.000 -6.031 37.662 31.631 -14.389 46.020 QUASIPEAK
3 481.050 -1.642 44.422 42.780 -3.240 46.020 QUASIPEAK
4 641.100 0.424 39.237 39.661 -6.359 46.020 QUASIPEAK
5/ * 801.150 1.989 42.264 44.253 -1.767 46.020f QUASIPEAK
6 961.200 3.714 38.803 42.517 -11.453 53.970 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:21

Limit : FCC_SpartC_15.209_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

= o | :

200-

100

oo , , , | | ) |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 146.400 -10.267 46.096 35.829 -7.691 43.520 QUASIPEAK
2 321.000 -6.031 39.192 33.161 -12.859 46.020 QUASIPEAK
3 401.025 -3.448 35.462 32.014 -14.006 46.020 QUASIPEAK
4 481.050 -1.642 43.791 42.149 -3.871 46.020 QUASIPEAK
5 641.100 0.424 42.081 42.505 -3.515 46.020f QUASIPEAK
6| * 801.150 1.989 41.305 43.294 -2.726 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:22

Limit : FCC_SpartC_15.209_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

= o | :

200-

100

oo , , , | | | |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 110.432 -9.516 46.848 37.333 -6.187 43.520 QUASIPEAK
2 321.000 -6.031 37.662 31.631 -14.389 46.020 QUASIPEAK
3 449.525 -2.806 35.513 32.707 -13.313 46.020 QUASIPEAK
4 481.050 -1.642 43.922 42.280 -3.740 46.020 QUASIPEAK
5 641.100 0.424 39.237 39.661 -6.359 46.020f QUASIPEAK
6| * 801.150 1.989 42.264 44.253 -1.767 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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079S027-RF-US-P0O5V01

Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:23

Limit : FCC_SpartC_15.209_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)

= o | :

200-

100

oo , , , | | | |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 124.575 -9.060 44.016 34.956 -8.564 43.520 QUASIPEAK
2 168.225 -11.328 45.438 34.110 -9.410 43.520 QUASIPEAK
3 321.000 -6.031 39.192 33.161 -12.859 46.020 QUASIPEAK
4 481.050 -1.642 44991 43.349 -2.671 46.020 QUASIPEAK
5 641.100 0.424 42.081 42.505 -3.515 46.020f QUASIPEAK
6| * 801.150 1.989 41.405 43.394 -2.626 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:23

Limit : FCC_SpartC_15.209_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)

= o | :

200-

100

oo , , , | | | |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 105.175 -9.801 47.998 38.197 -5.323 43.520 QUASIPEAK
2 320.618 -6.051 38.384 32.333 -13.687 46.020 QUASIPEAK
3 481.050 -1.642 43.222 41.580 -4.440 46.020 QUASIPEAK
4 641.100 0.424 38.537 38.961 -7.059 46.020 QUASIPEAK
5/ * 801.150 1.989 41.064 43.053 -2.967 46.020f QUASIPEAK
6 961.200 3.714 38.803 42.517 -11.453 53.970 QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor

Page: 38 of 109

Version 1.0




Quielek

Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:25

Limit : FCC_SpartB_15.109_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)

80,0

00—

G000 —|

S0.0

Level(dBuVin)

2000
100

00—
20.000

400

=00

40.000

50.000

100000

200,000

Frequency (bMHz)

200000

4000000 500000

1000.000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1| * 110.025 -9.540 50.199 40.659 -2.861 43.520 QUASIPEAK
2 173.075 -11.705 46.075 34.370 -9.150 43.520 QUASIPEAK
3 321.000 -6.031 39.892 33.861 -12.159 46.020 QUASIPEAK
4 481.050 -1.642 40.891 39.249 -6.771 46.020 QUASIPEAK
5 641.100 0.424 42.681 43.105 -2.915 46.020f QUASIPEAK
6 961.200 3.714 39.302 43.016 -10.954 53.970] QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:26

Limit : FCC_SpartB_15.109_03M_QP

Margin : 6

EUT : 54MBPS WIRELESS BUILDER

Probe : CBL6112B_2932(30-2000MHz) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)

= o | :

200-

100

oo , , , | | | |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 160.950 -11.068 42.677 31.609 -11.911 43.520 QUASIPEAK
2 323.425 -5.967 39.214 33.247 -12.773 46.020 QUASIPEAK
3 449.525 -2.806 35.513 32.707 -13.313 46.020 QUASIPEAK
4 483.475 -1.646 43.307 41.661 -4.359 46.020 QUASIPEAK
5 641.100 0.424 38.637 39.061 -6.959 46.020f QUASIPEAK
6| * 801.150 1.989 42.264 44.253 -1.767 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:27

Limit : FCC_SpartB_15.109_03M_QP

Margin : 6

EUT : 54MBPS WIRELESS BUILDER

Probe : CBL6112B_2932(30-2000MHz) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

= o | :

200-

100

oo , , , | | ) |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 141.550 -0.864 46.284 36.420 -7.100 43.520 QUASIPEAK
2 321.000 -6.031 40.792 34.761 -11.259 46.020f QUASIPEAK
3 401.025 -3.448 35.462 32.014 -14.006 46.020 QUASIPEAK
4] * 483.475 -1.646 45472 43.826 -2.194 46.020 QUASIPEAK
5 645.950 0.450 42.427 42.877 -3.143 46.020f QUASIPEAK
6 803.575 1.974 40.940 42.914 -3.106 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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079S027-RF-US-P0O5V01

Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:28

Limit : FCC_SpartB_15.109_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

= o | :

200-

100

oo , , , | | | |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 110.025 -9.540 48.871 39.331 -4.189 43.520 QUASIPEAK
2 318.575 -6.146 39.049 32.903 -13.117 46.020f QUASIPEAK
3 483.475 -1.646 43.507 41.861 -4.159 46.020 QUASIPEAK
4 638.675 0.385 39.639 40.024 -5.996 46.020 QUASIPEAK
5/ * 796.300 1.730 40.884 42.614 -3.406 46.020f QUASIPEAK
6 963.625 3.763 35.344 39.107 -14.863 53.970] QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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079S027-RF-US-P0O5V01

Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:29

Limit : FCC_SpartB_15.109_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

= o | :

200-

100

oo , , , | , | |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 107.600 -9.691 49.226 39.535 -3.985 43.520 QUASIPEAK
2 173.075 -11.705 46.075 34.370 -9.150 43.520 QUASIPEAK
3 299.175 -6.760 38.295 31.535 -14.485 46.020 QUASIPEAK
4] * 468.925 -2.072 46.843 44.771 -1.249 46.020 QUASIPEAK
5 631.400 0.463 43.502 43.965 -2.055 46.020f QUASIPEAK
6 801.150 1.989 41.905 43.894 -2.126 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.
2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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Engineer :

Johnwang

Site : AC-2 (Radiated Emission)

Time : 2007/06/21 - 21:30

Limit : FCC_SpartB_15.109_03M_QP

Margin : 6

EUT : 54Mbps Wireless Builder

Probe : CBL6112B_2932(30-2000MHz) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

= o | :

200-

100

oo , , , | | | |

20,000 40.000 S0.000 100.000 Frsquoncy (%EIEZD)DD Z00.000 400.000  500.000 1000.000
Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 105.175 -9.801 47.998 38.197 -5.323 43.520 QUASIPEAK
2 185.200 -12.124 41.597 29.473 -14.047 43.520 QUASIPEAK
3 321.000 -6.031 37.662 31.631 -14.389 46.020 QUASIPEAK
4] * 478.625 -1.804 43.346 41.542 -4.478 46.020 QUASIPEAK
5 643.525 0.517 40.268 40.785 -5.235 46.020f QUASIPEAK
6 801.150 1.989 38.164 40.153 -5.867 46.020| QUASIPEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor
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079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 11:36

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)

Q0.0

a0.0—|

0.0

GO0
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400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 41.884 40.994 -32.976 73.970 PEAK
2| * 4825.000 4.900 50.821 55.721 -18.249 73.970 PEAK
3 7233.333 15.403 34.724 50.127 -23.843 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 11:36

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)

Q0.0

a0.0—|

0.0

GO0
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S0.0—
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1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 26.480 25.590 -28.380 53.970 AVERAGE
2| * 4825.000 4.900 37.114 42.014 -11.956 53.970 AVERAGE
3 7233.333 15.403 17.550 32.953 -21.017 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 46 of 109

Version 1.0




Quielek

Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 11:55

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)

Q0.0
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1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 3380.000 -0.140 40.637 40.497 -33.473 73.970 PEAK
2| * 4825.000 4.900 54.400 59.300 -14.670 73.970 PEAK
3 7233.333 15.403 35.893 51.296 -22.674 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 11:55

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2412MHz)

Q0.0
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 3380.000 -0.140 27.448 27.308 -26.662 53.970 AVERAGE
2| * 4825.000 4.900 39.730 44.630 -9.340 53.970 AVERAGE
3 7233.333 15.403 21.850 37.253 -16.717 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:00

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0

a0.0—|
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GO0
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1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 42.395 41.505 -32.465 73.970 PEAK
2 3521.667 0.837 39.710 40.547 -33.423 73.970 PEAK
3] * 4881.667 5.034 52.519 57.552 -16.418 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:00

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0

a0.0—|

0.0

GO0
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S0.0—
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1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 26.001 25.111 -28.859 53.970 AVERAGE
2 3521.667 0.837 24.780 25.617 -28.353 53.970 AVERAGE
3 * 4881.667 5.034 34.085 39.118 -14.852 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:03

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)
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a0.0—|
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 41.072 40.182 -33.788 73.970 PEAK
2| * 4881.667 5.034 54.485 59.518 -14.452 73.970 PEAK
3 6836.667 14.174 35.777 49.950 -24.020 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:03

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2437MHz)

Q0.0
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1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 32.080 31.190 -22.780 53.970 AVERAGE
2| * 4881.667 5.034 39.227 44.260 -9.710 53.970 AVERAGE
3 6836.667 14.174 20.240 34.413 -19.557 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:06

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)
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a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 41.947 41.057 -32.913 73.970 PEAK
2| * 4910.000 5.100 53.150 58.250 -15.720 73.970 PEAK
3 6836.667 14.174 35.295 49.468 -24.502 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:06

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 25.460 24.570 -29.400 53.970 AVERAGE
2| * 4910.000 5.100 38.440 43.540 -10.430 53.970 AVERAGE
3 6836.667 14.174 22.100 36.273 -17.697 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:09

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2955.000 -0.660 40.976 40.316 -33.654 73.970 PEAK
2| * 4910.000 5.100 53.695 58.795 -15.175 73.970 PEAK
3 6978.333 14.583 35.322 49.905 -24.065 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:09

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 1: Transmit by 802.11b(2462MHz)
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2955.000 -0.660 27.620 26.960 -27.010 53.970 AVERAGE
2| * 4910.000 5.100 35.360 40.460 -13.510 53.970 AVERAGE
3 6978.333 14.583 23.540 38.123 -15.847 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:16

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)
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3000000

4000000

5000000
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10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 41.494 40.604 -33.366 73.970 PEAK
2| * 4825.000 4.900 47.369 52.269 -21.701 73.970 PEAK
3 7176.667 15.347 34.605 49.952 -24.018 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:16

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)
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3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 27.550 26.660 -27.310 53.970 AVERAGE
2| * 4825.000 4.900 32.080 36.980 -16.990 53.970 AVERAGE
3 7176.667 15.347 20.250 35.597 -18.373 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:22

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)
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3000000

4000000

5000000
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10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2898.333 -0.830 42.076 41.246 -32.724 73.970 PEAK
2| * 4825.000 4.900 51.586 56.486 -17.484 73.970 PEAK
3 6808.333 14.093 34.709 48.802 -25.168 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:22

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2898.333 -0.830 28.750 27.920 -26.050 53.970 AVERAGE
2| * 4825.000 4.900 35.220 40.120 -13.850 53.970 AVERAGE
3 6808.333 14.093 20.110 34.203 -19.767 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:25

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 3380.000 -0.140 41.930 41.790 -32.180 73.970 PEAK
2| * 4825.000 4.900 51.586 56.486 -17.484 73.970 PEAK
3 7233.333 15.403 35.652 51.055 -22.915 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:25

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2412MHz)
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 3380.000 -0.140 28.664 28.524 -25.446 53.970 AVERAGE
2| * 4825.000 4.900 34.760 39.660 -14.310 53.970 AVERAGE
3 7233.333 15.403 21.490 36.893 -17.077 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor

Page: 62 of 109

Version 1.0




Quielek

Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:33

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)
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2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 41.853 40.963 -33.007 73.970 PEAK
2| * 4825.000 4.900 46.858 51.758 -22.212 73.970 PEAK
3 6865.000 14.260 34.780 49.040 -24.930 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:33

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 27.669 26.779 -27.191 53.970 AVERAGE
2| * 4825.000 4.900 32.665 37.565 -16.405 53.970 AVERAGE
3 6865.000 14.260 21.360 35.620 -18.350 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:38

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 3380.000 -0.140 40.691 40.551 -33.419 73.970 PEAK
2| * 4825.000 4.900 51.327 56.227 -17.743 73.970 PEAK
3 7035.000 14.790 35.184 49.974 -23.996 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:38

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2437MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 3380.000 -0.140 27.665 27.525 -26.445 53.970 AVERAGE
2| * 4825.000 4.900 36.002 40.902 -13.068 53.970 AVERAGE
3 7035.000 14.790 21.008 35.798 -18.172 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:44

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 41.312 40.422 -33.548 73.970 PEAK
2| * 4938.333 5.169 49.219 54.389 -19.581 73.970 PEAK
3 7715.000 14.380 34.838 49.218 -24.752 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:44

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - HORIZONTAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 26.870 25.980 -27.990 53.970 AVERAGE
2| * 4938.333 5.169 35.670 40.840 -13.130 53.970 AVERAGE
3 7715.000 14.380 17.950 32.330 -21.640 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:48

Limit : FCC_SpartC_15.209_03M_PK

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 40.871 39.981 -33.989 73.970 PEAK
2| * 4910.000 5.100 50.660 55.760 -18.210 73.970 PEAK
3 6893.333 14.340 35.624 49.964 -24.006 73.970 PEAK
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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Report No :

079S027-RF-US-P0O5V01

Engineer : Johnwang

Site : AC-3

Time : 2007/04/10 - 13:48

Limit : FCC_SpartC_15.209_03M_AV

Margin : 0

EUT : 54Mbps Wireless Builder

Probe : 9120D_(1G-18G) - VERTICAL

Power : AC 120V/50Hz

Note : Mode 2: Transmit by 802.11g(2462MHz)

Q0.0

a0.0—|

0.0

GO0

5000

400

Level(dBuVin)

S0.0—

2000

1000

0.0 -|

1000.000

2000000

3000000

4000000

5000000

Frequency (MHz)

10008000

1800000

Frequency Correct Factor Reading Level Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuv) (dBuv/m) (dB) (dBuv/m)
1 2870.000 -0.890 22.850 21.960 -32.010 53.970 AVERAGE
2| * 4910.000 5.100 35.620 40.720 -13.250 53.970 AVERAGE
3 6893.333 14.340 22.640 36.980 -16.990 53.970 AVERAGE
Note:

1. All Readings below 1GHz are Quasi-Peak, above are performed with peak and/or
average measurements as necessary.

2. "*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor
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4.7. Test Photograph
Test Mode: Mode 1: Transmit by 802.11b

Description: Front View of Radiated Test for Under 1GHz

Test Mode: Mode 1: Transmit by 802.11b
Description: Back View of Radiated Test for Under 1GHz
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Test Mode: Mode 1: Transmit by 802.11b
Description: Front View of Radiated Test for Above 1GHz

Test Mode: Mode 1: Transmit by 802.11b
Description: Back View of Radiated Test for Above 1GHz
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Test Mode: Mode 2: Transmit by 802.119g
Description: Front View of Radiated Test for Under 1GHz

Test Mode: Mode 2: Transmit by 802.11g
Description: Back View of Radiated Test for Under 1GHz

Page: 73 of 109 Version 1.0



L]
QlJ IeTeK Report No : 079S027-RF-US-P05V01

Test Mode: Mode 2: Transmit by 802.119g
Description: Front View of Radiated Test for Above 1GHz

Test Mode: Mode 2: Transmit by 802.11g
Description: Back View of Radiated Test for Above 1GHz
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5. Conducted Spurious At Antenna Terminals
5.1. Test Equipment

Radiated Emission / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2006/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

5.2. Test Setup

Spectrum Analyzer

T oo= EUT

Non-Conducted
Table

= (round Reference Plang <t

5.3. Limit

N/A
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5.4. Test Procedure

a) Place the EUT on a bench and set it in transmitting mode.
b) Connect a low loss RF cable from the antenna port to a spectrum analyzer.

¢) Add a correction factor to the display, and then test.

5.5. Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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QU IeTeK Report No : 079S027-RF-US-P05V01

5.6. Test Result

Conducted Spurious - Channel 01 (2412MHz) - 802.11b Peak

# Agilent L Peak Search

#Atten @ dB : Next Peak
Hext Pk Right
Next Pk Left

Min Search

A
:WMMHM“\WW““W M Pk-Pk Search

24.750000000 GHz Mkr 5 CF
37.88 dBpV -
" 1 of 2

“II_IIE:H E: MHE

Printer not responding

Conducted Spurious - Channel 06 (2437MHz) - 802.11b Peak

# Agilent L Peak Search

#Atten @ dB .- Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

15240000000 GHz Mkr > CF
32.70 dBuY —
¥ 1 of 2

#Res BH 1 MHz WUBH 3 MHz 5 (2000 pts:

File Operation Status. A:\SCREN896.GIF file saved
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QU IeTeK Report No : 079S027-RF-US-P05V01

Conducted Spurious - Channel 11 (2462MHz) - 802.11b Peak
% Agilent L Peak Search

#Atten O dB Next Peak
Next Pk Right
Next Pk Left

Min Search

53 FClo) PO A A PN Pt gy 4 b Pk-Pk Search

"% "Marker
FTu 24.730000000 GHz Mkr > CF
37.03 dBpV o
p 1 of 2

s\BH 3

File Operation Status, A:\SCREN897.GIF file saved
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QU IeTeK Report No : 079S027-RF-US-P05V01

Conducted Spurious - Channel 01 (2412MHz) - 802.11g Peak
% Agilent L Peak Search

#Atten O dB Next Peak
Next Pk Right
Next Pk Left

Min Search

24.720000000 GHz Mkr 3 CF
37.70 dBpv -
i L of 2

File Operation

Conducted Spurious - Channel 06 (2437MHz) - 802.11g Peak
% Agilent L Peak Search

#Atten @ dB Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

s |24.520000000 GHz Mkr > CF
36.35 dBuY :

Hz ore

1 of 2

#\YBH 3 MHz
File Operation Status, A:\SCREN899.GIF file saved
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QU IeTeK Report No : 079S027-RF-US-P05V01

Conducted Spurious - Channel 11 (2462MHz) - 802.11g Peak
% Agilent L Peak Search

#Atten O dB Next Peak
Next Pk Right
Next Pk Left

Min Search

Chh MWMWWWM Pk-Pk Search

Marker —
24.680000000 GHz Mkr 3 CF
37.22 dBpV -
e 1 of 2

File Operation

Page: 80 of 109 Version 1.0



L]
QlJ IeTeK Report No : 079S027-RF-US-P05V01

6. Peak Power Output
6.1. Test Equipment

Radiated Emission / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2006/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

6.2. Test Setup

Spectrum Analyzer

T oo= EUT

Non-Conducted
Table

= (round Reference Plang <t

6.3. Limit

The maximum peak power shall be less 1Watt.

Page: 81 of 109 Version 1.0




L]
QlJ IeTeK Report No : 079S027-RF-US-P05V01

6.4. Test Procedure

a) Place the EUT on a bench and set it in transmitting mode.
b) Connect a low loss RF cable from the antenna port to a spectrum analyzer.

¢) Add a correction factor to the display, and then test.

6.5. Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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Report No : 079S027-RF-US-P05V01

6.6. Test Result

Product . |54Mbps Wireless Builder
Test Item . |Peak Power Output
Test Site . |AC-3
Test Mode Mode 1: Transmitter by 802.11b
Channel No. Frequency | Measurement | Required Limit Result
(MH2z) (dBm) (dBm)
Channel 01 2412.00 13.18 1 Watt= 30 dBm Pass
Channel 06 2437.00 13.79 1 Watt= 30 dBm Pass
Channel 11 2462.00 13.65 1 Watt= 30 dBm Pass

Note: We checked the RF power using all data rate (1/2/5.5/11 Mbps), and found that

the RF conducted power using data rates of 1Mbps is maximum.

Channel 01 (2412MHz)

2 Agilent 17:18:23 Jun 20, 2067 L BW/Avg
Res BW
Ch Freq 2.412 GHz Trig Free 1.6 MHz
Channel Power u
Video BH
UBW 1.0 MHz Y
Futo Man
VBH/REH
1.08686
Futo Man
Average
18
1 Qff
Avg/VBH Type
Log—Pwr (Video)»
=4 Auto Man
#WBH 1 MHz ' -

Channel Power Power Spectral Density

13.18 dBm /20.0000 MHz -59.83 dBm/Hz Span/RBH
106
Futo Man

Allowable span for current center frequency exceeded
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QU IeTeK Report No : 079S027-RF-US-P05V01

Channel 06 (2437MHz)

- Agilent 17:21:35 Jun 20, 2087 L BW/Avg
ResBW
Ch Freq 2.437 GHz Trig Fres 1.6 MHz
Channel Porier I Ha
VBW 1.0 MHz Video BH
: ™ Auto Man
VBH/RBH
1.666060
Futo Man
Average
. 10
il On 0ff
RAvg/VYBH Type
Log—Pwr (Mideo»
Auto Man

#UBH 1 MHz
Channel Power Power Spectral Density

13.79 dBm /20.0000 MHz -59.22 dBm/Hz Span/RBH
166
Futo Man

File Operation Status. A:\SCREN592.GIF file saved

Channel 11 (2462MHZz)

- Agilent 17:37:35 Jun 20, 2087 L BW/Avg
ResBW
Ch Freq 2.462 GHz Trig Fres 1.6 MHz
Channel Porier I Ha
VBW 1.0 MHz Video BH
Mlrl 2,458 Auto Man
' VBH/RBH
1.666060
Futo Man
Average
, 16
8 On 0ff
RAvg/VYBH Type
Log—Pwr (Mideo»
A Auto Man

#UBH 1 MHz
Channel Power Power Spectral Density

13.65 dBm /20.0000 MHz -59.36 dBm/Hz Span/RBH
166
Futo Man

File Operation Status. A:\SCREN595.GIF file saved
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QU IeTeK Report No : 079S027-RF-US-P05V01

Product . |54Mbps Wireless Builder
Test Item . |Peak Power Output
Test Site : |AC-3
Test Mode . [Mode 2: Transmitter by 802.11g
Channel No. Frequency | Measurement | Required Limit Result
(MHz) (dBm) (dBm)
Channel 01 2412.00 14.16 1 Watt= 30 dBm Pass
Channel 06 2437.00 13.83 1 Watt= 30 dBm Pass
Channel 11 2462.00 15.45 1 Watt= 30 dBm Pass

Note: We checked the RF power using all data rate (6/9/12/18/24/36/48/54 Mbps),
and found that the RF conducted power using data rates of 6Mbps is maximum.

Channel 01 (2412MH2z)

- Agilent 17:20:26 Jun 20, 2087 L I BW/Avg
ResBW
Ch Freq 2.412 GHz Trig Fres 1.6 MHz
Channel Power _- u
Video BH
1.8 MHz
Mkrl 2. Auto Man
VBH/RBH
1.60600
Futo Man
Average
.-"""'t%- 151" 4 . 1 @
O off
RAvg/VYBH Type
Log—Pwr (Mideo»
Auto Man
VBH 1 MHz
Channel Power Power Spectral Density
14.16 dBm /20.0000 MHz -58.85 dBm/Hz Span/RBH
166
Futo Man

File Operation Status. A:\SCREN591.GIF file saved
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QU IeTeK Report No : 079S027-RF-US-P05V01

Channel 06 (2437MHz)

- Agilent 17:22:31  Jun 28, 2067 L Peak Search
Ch Freq 2.437 GHz Trig Free Next Peak

Channel Paner I
Marker 2.433800000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search
#BH 1 MHz

Channel Power Power Spectral Density Hkr 5 CF
13.83 dBm /20.8000 MHz -58.18 dBm/Hz -
1aof2

File Operation Status. A:\SCREN593.GIF file saved

Channel 11 (2462MHZz)

- Agilent 17:39:13  Jun 20, 2087 L BW/Avg
ResBW
Ch Freq 2.462 GHz Trig Fres 1.6 MHz
Channel Porier I Ha
VBW 1.0 MHz Video BH
Mlrl 2,458 Auto Man
' VBH/RBH
1.666060
Futo Man
Average
14
 On 0ff
RAvg/VYBH Type
Log—Pwr (Mideo»
A Auto Man

#UBH 1 MHz
Channel Power Power Spectral Density

15.45 dBm /20.0000 MHz -57.56 dBm/Hz Span/RBH
166
Futo Man

File Operation Status. A:\SCREN596.GIF file saved
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Report No : 079S027-RF-US-P05V01

7. Occupied Bandwidth

7.1. Test Equipment

Radiated Emission / AC-3

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2006/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31

7.2. Test Setup

Spectrum Analyzer

oo = EUT

Non-Conducted
Table

= (Ground Reference Plang <t

7.3. Limit

Systems using digital modulation techniques may operate in the 902 — 928 MHz, 2400 —
2483.5 MHz, and 5725 5850 MHz band. The minimum 6dB bandwidth shall be at least 500

kHz.
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7.4. Test Procedure

a) Place the EUT on a bench and set it in transmitting mode.
b) Connect a low loss RF cable from the antenna port to a spectrum analyzer.

¢) Add a correction factor to the display, and then test.

7.5. Uncertainty

The measurement uncertainty is defined as + 100 Hz
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QU IeTeK Report No : 079S027-RF-US-P05V01

7.6. Test Result

Product . |54Mbps Wireless Builder
Test Item . |Occupied Bandwidth
Test Site . |AC-3
Test Mode : [Mode 1: Transmitter by 802.11b
Measurement , .
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
Channel 01 2412 9750 500 Pass
Channel 06 2437 9920 500 Pass
Channel 11 2462 9750 500 Pass

Channel 01 (2412MHz)

2 Agilent 17:49:58 Jun 28, 2067 L I Marker

i Select Marker
1 2 3 4

Marker Trace
Fute 1 2 3

Readout,
Freguency

\Marker al™w/

9.750000 MHz Marker Table
On 0ff

AIBH Swoep 500 ms (601 pts) IR A A R

More
2of 2

File Operation Status. A:\SCRENS597.GIF file saved
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Report No :

079S027-RF-US-P0O5V01

Channel 06 (2437MHz)

% Agilent 17:53:20 Jun 20, 2007 L

(Marker &
9920000 MHz

-0.30 dB

#\BH 1
Type
Frag
Freg
Freqg

File Operation Status. A:\SCREN599.GIF file saved

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

Off

More
1of 2

Channel 11 (2462MHZz)

s Agilent 17:55:46 Jun 28, 2007 L

ol
Lty L-'I W
ol

Marker a”
9.750000 MHz
0.04 dB
- #YEBH 1
Amplitu

4 dBm
Em

File Operation Status. A:\SCRENG6O1.GIF file saved

Marker

¥ Select Marker

1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair
Span Center

Off

More
1of 2
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QU IeTeK Report No : 079S027-RF-US-P05V01

Product . |54Mbps Wireless Builder
Test Item . |Occupied Bandwidth
Test Site . |AC-3
Test Mode . [Mode 2: Transmitter by 802.11g
Measurement _ .
Frequency Required Limit
Channel No. Level Result
(MHz) (kHz)
(kHz)
Channel 01 2412 16580 500 Pass
Channel 06 2437 16580 500 Pass
Channel 11 2462 16580 500 Pass

Channel 01 (2412MH2z)

2 Agilent 17:58:59 Jun 20, 2087 L I Marker

| Select Marker
1 2 3 4

Normal

Delta

-
™

Delta Pair

16.580000 MHz _
117 dB Re]c'[Tracklng Re:I

‘ ar Span Pair

#VEH f pts) Span Center

Amplitude

Off

More
1of 2

File Operation Status. A:\SCREN598.GIF file saved
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Report No :

079S027-RF-US-P0O5V01

Channel 06 (2437MHz)

% Agilent 17:54:18 Jun 20, 2007 L

o
Al F
LY

- tMarker a
- 116.580000 MHz
-1.26 dB

#UBM 1
Type
Frag
Fra q
Fre q

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

Span Center

Off

More
1of 2

File Operation Status. A:\SCRENG60O.GIF file saved

Channel 11 (2462MHZz)

s Agilent 17:56:43 Jun 28, 2007 L

J’P'

“ﬂhﬁﬂﬂﬂf
Marker ~
16.580000 MHz

78 dB
| #JBH 1
Type
A

Fl'Eq
Fl'Eq

File Operation Status. A:\SCRENG602.GIF file saved

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

Span Center

Off

More
1of 2
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8. Band Edge

8.1. Test Equipment

Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No Cal. Date

Spectrum Analyzer Agilent E4408B MY45102679 2006/11/20
Preamplifier Quietek AP-180C CHM-0602013 |2006/11/25
Bilog Type Antenna Schaffner CBL6112B 2932 2006/11/22
*Broad-Band Horn Antenna |Schwarzbeck BBHA9120D |496 2005/11/25
50o0hm Coaxial Switch ANRITSU MP59B 6200447304 2006/11/25
Coaxial Cable Huber+Suhner AC2-C 04 2006/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO002 2007/03/30

Note: “*” means the test device calibration period for two years.

8.2. Test Setup

RF Conducted Measurement

Spectrum Analyzer

T
T g = EUT

Non-Conducted
Table

p (Ground Reference Plang <
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8.3.

8.4.

RF Radiated Measurement

FRP Dome T ‘
Imtogm || (Antenna Tower)
[_l__ l Antenna
EUT B
AE ............... { :
T L ] D: .:.J
8oem ~=— am — -

(Turntable) - _ 4 :—

“==p  GroundPlane T om Pre-Amplifier

Spectrum Analyzer| - g [y ¢]| [controlle—

Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the intentional
radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement. Attenuation below the general limits specified in Section 15.209(a) is
not required. In addition, radiated emissions which fall in the restricted bands, as defined in
Section 15.205(a), must also comply with the radiated emission limits specified in Section
15.209(a) (see Section 15.205(c)).

Test Procedure

The EUT and its simulators are placed on a turn table which is 0.8 meter above ground.
The turn table can rotate 360 degrees to determine the position of the maximum emission
level and the antenna can move up and down between 1 meter and 4 meters to find out the
maximum emission level.

Both horizontal and vertical polarization of the antenna are set on measurement. In order to
find the maximum emission, all of the interface cables must be manipulated on radiated
measurement.

The additional latch filter below 1GHz was used to measure the level of harmonics radiated
emission during field strength of harmonics measurement.

The bandwidth below 1GHz setting on the field strength meter (R&S Test Receiver ESCI) is
120 kHz and above 1GHz is 1MHz.

Page: 94 of 109 Version 1.0



L]
QlJ IeTeK Report No : 079S027-RF-US-P05V01

8.5. Uncertainty

3.9dB
3.8dB

-+

The measurement uncertainty above 1G is defined as +
under 1G is defined as

I+
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8.6. Test Result

Product . |54Mbps Wireless Builder

Test Item Band Edge

Test Site : |AC-2

Test Mode Mode 1: Transmitter by 802.11b (2412MHz)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MHZz) (dBc)
01 <2400 >20 Pass

RF Radiated Measurement (Horizontal):

Frequency | Reading Level | Emission Level | Peak Limit | Average Limit
Channel No. Result
(MHz) (dBuVv) (dBuV/m) (dBuV/m) (dBuV/m)

01 (Peak) | 2390.000 45.129 43.464 74.00 N/A Pass
01 (Average) | 2390.000 34.844 33.179 N/A 54.00 Pass

01 (Peak) | 2400.000 59.962 58.292 N/A N/A N/A

01 (Peak) | 2402.750 77.301 75.631 N/A N/A N/A

01 (Peak) | 2412.833 98.264 96.596 N/A N/A N/A

Figure Channel 01: 2412MHz (Horizontal)
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Level(dBuVin)

400

200

2000

1000

o.o-|

2387 000

Note:

Frequency (Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.
Note: The average measurement was not performed when the peak measured data under

the limit of average detection. If the readings given are average, peak measurement
should also be supplied.

2437 000
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Report No :
Product 54Mbps Wireless Builder
Test Item Band Edge
Test Site AC-2
Test Mode Mode 1: Transmitter by 802.11b (2412MH2z)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MH2z) (dBc)
01 <2400 >20 Pass

RF Radiated Measurement (Vertical):

Frequency|Reading Level|Emission Level| Peak Limit |Average Limit
Channel No. Result
(MH2z) (dBuV) (dBuVv/m) (dBuV/m) | (dBuV/m)

01 (Peak) |2390.000 59.888 58.223 74.00 N/A Pass
00 (Average)| 2390.000 47.666 46.001 N/A 54.00 Pass

01 (Peak) |2400.000 79.857 78.187 N/A N/A N/A

01 (Peak) |2402.750 91.236 89.566 N/A N/A N/A

01 (Peak) |2413.000 109.606 107.938 N/A N/A N/A

Figure Channel 01: 2412MHz (Vertical)
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2387 000

Note:

Frequency (k4Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2437 000

Note: The average measurement was not performed when the peak measured data under

the limit of average detection. If the readings given are average, peak measurement
should also be supplied.
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Report No :
Product 54Mbps Wireless Builder
Test Item Band Edge
Test Site AC-2
Test Mode Mode 1: Transmitter by 802.11b (2462MHZz)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MH2z) (dBc)
11 >2483.5 >20 Pass

RF Radiated Measurement (Horizontal):

Frequency|Reading Level|Emission Level| Peak Limit |Average Limit
Channel No. Result
(MH2z) (dBuV) (dBuVv/m) (dBuV/m) | (dBuV/m)
11(Peak) |2462.917 97.630 96.000 N/A N/A N/A
11(Peak) |2470.833 79.556 77.926 N/A N/A N/A
11(Peak) |2483.500 40.385 38.755 74.00 N/A Pass
11(Average) | 2483.500 31.749 30.119 N/A 54.00 Pass

Figure Channel 11: 2462MHz (Horizontal)
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N

2458 000

Note:

Frequency (k4Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2508 000

Note: The average measurement was not performed when the peak measured data under

the limit of average detection. If the readings given are average, peak measurement
should also be supplied.
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Report No :
Product 54Mbps Wireless Builder
Test Item Band Edge
Test Site AC-2
Test Mode Mode 1: Transmitter by 802.11b (2462MHZz)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MH2z) (dBc)
11 >2483.5 >20 Pass

RF Radiated Measurement (Vertical):

Frequency|Reading Level|Emission Level| Peak Limit |Average Limit
Channel No. Result
(MH2z) (dBuV) (dBuVv/m) (dBuV/m) | (dBuV/m)

11(Peak) |2462.917 109.424 107.794 N/A N/A N/A

11(Peak) |2471.167 90.985 89.355 N/A N/A N/A

11(Peak) |2483.500 61.555 59.925 74.00 N/A Pass
11(Average) | 2483.500 49.500 47.870 N/A 54.00 Pass
Figure Channel 11: 2462MHz (Vertical)
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2458 000

Note:

Frequency (k4Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2508 000

Note: The average measurement was not performed when the peak measured data under
the limit of average detection. If the readings given are average, peak measurement

should also be supplied.
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Product . |54Mbps Wireless Builder

Test Item . |Band Edge

Test Site : |AC-2

Test Mode : [Mode 2: Transmitter by 802.11g (2412MHz)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MHz) (dBc)
01 <2400 >20 Pass

RF Radiated Measurement (Horizontal):

Frequency | Reading Level | Emission Level | Peak Limit | Average Limit
Channel No. Result
(MH2z) (dBuV) (dBuV/m) (dBuV/m) (dBuV/m)

01 (Peak) | 2390.000 59.090 57.425 74.00 N/A Pass
01 (Average) | 2390.000 45.160 43.495 N/A 54.00 Pass

01 (Peak) | 2400.000 75.434 73.764 N/A N/A N/A

01 (Peak) | 2401.333 79.106 77.436 N/A N/A N/A

01 (Peak) | 2409.750 98.156 96.486 N/A N/A N/A

Figure Channel 01: 2412MHz (Horizontal)
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Frequency (k4Hz)

Note:
RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

Note: The average measurement was not performed when the peak measured data under
the limit of average detection. If the readings given are average, peak measurement
should also be supplied.
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Report No :
Product 54Mbps Wireless Builder
Test Item Band Edge
Test Site AC-2
Test Mode Mode 2: Transmitter by 802.11g (2412MHz)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MH2z) (dBc)
01 <2400 >20 Pass

RF Radiated Measurement (Vertical):

Frequency|Reading Level|Emission Level| Peak Limit |Average Limit
Channel No. Result
(MH2z) (dBuV) (dBuVv/m) (dBuV/m) | (dBuV/m)

01 (Peak) |2390.000 72.153 70.488 74.00 N/A Pass
00 (Average)| 2390.000 44.987 43.322 N/A 54.00 Pass

01 (Peak) |2400.000 85.163 83.493 N/A N/A N/A

01 (Peak) |2400.917 87.682 86.012 N/A N/A N/A

01 (Peak) |2409.000 106.477 104.807 N/A N/A N/A

Figure Channel 01: 2412MHz (Vertical)
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Note:

Frequency (k4Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2437 000

Note: The average measurement was not performed when the peak measured data under

the limit of average detection. If the readings given are average, peak measurement
should also be supplied.

1.0
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Report No :
Product 54Mbps Wireless Builder
Test Item Band Edge
Test Site AC-2
Test Mode Mode 2: Transmitter by 802.11g (2462MH2z)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MH2z) (dBc)
11 >2483.5 >20 Pass

RF Radiated Measurement (Horizontal):

Frequency|Reading Level|Emission Level| Peak Limit |Average Limit
Channel No. Result
(MH2z) (dBuV) (dBuVv/m) (dBuV/m) | (dBuV/m)
11(Peak) |2465.000 101.844 100.214 N/A N/A N/A
11(Peak) |2472.750 83.159 81.529 N/A N/A N/A
11(Peak) |2483.500 64.693 63.063 74.00 N/A Pass
11(Average) | 2483.500 47.856 46.226 N/A 54.00 Pass

Figure Channel 11: 2462MHz (Horizontal)
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Note:

Frequency (k4Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2508 000

Note: The average measurement was not performed when the peak measured data under

the limit of average detection. If the readings given are average, peak measurement
should also be supplied.

1.0
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Report No :
Product 54Mbps Wireless Builder
Test Item Band Edge
Test Site AC-2
Test Mode Mode 2: Transmitter by 802.11g (2462MH2z)

RF Radiated Measurement:

Frequency Required Limit
Channel No. Result
(MH2z) (dBc)
11 >2483.5 Pass

RF Radiated Measurement (Vertical):

Frequency|Reading Level|Emission Level| Peak Limit |Average Limit
Channel No. Result
(MH2z) (dBuV) (dBuVv/m) (dBuV/m) | (dBuV/m)
11(Peak) |2461.167 106.110 104.479 N/A N/A N/A
11(Peak) |2473.083 87.943 86.313 N/A N/A N/A
11(Peak) |2483.500 72.860 71.230 74.00 N/A Pass
11(Average) | 2483.500 52.154 50.524 N/A 54.00 Pass

Figure Channel 11: 2462MHz (Vertical)
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Note:

Frequency (k4Hz)

RBW=1MHz, VBW=1MHz, Sweep Time=500ms.

2508 000

Note: The average measurement was not performed when the peak measured data under

the limit of average detection. If the readings given are average, peak measurement
should also be supplied.

1.0
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9. Peak Power Spectral Density

9.1. Test Equipment

Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 2007/06/11
Coaxial Cable Huber+Suhner AC3-RF 08 2006/11/25
Temperature/Humidity Meter|zhicheng ZC1-2 QT-THO03 2007/03/31
9.2. Test Setup
RF Conducted Measurement
Spectrum Analyzer
l-’.——..'li-- I_I
AH ocos EUT

Non-Conducted
Table

“=p (round Reference Plane <t

9.3. Limit

For digitally modulated systems, the power spectral density conducted from the intentional

radiated to the antenna shall not be greater than 8dBm in any 3kHz band during any time

interval of continuous transmission.

1.0
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9.4. Test Procedure

a) Place the EUT on a bench and set it in transmitting mode.
b) Connect a low loss RF cable from the antenna port to a spectrum analyzer.

¢) Add a correction factor to the display, and then test.

9.5. Uncertainty

The measurement uncertainty is defined as + 1.27 dB
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9.6. Test Result

Product . |54Mbps Wireless Builder
Test Item . |Peak Power Spectral Density
Test Site . |AC-3
Test Mode : [Mode 1: Transmitter by 802.11b
Power Spectral i
Freq. , Limit
Channel Density Result
(MH2z) (dBm /3kHz)
(dBm/3kHz)
01 2412 -14.66 8 Pass
06 2437 -14.75 8 Pass
11 2462 -15.08 8 Pass
Figure Channel 01 (2412MHz)
- Agilent | Peak Search
' Hf Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

2.411248000 GHz Mkr » CF
More
1of 2

H 3 i VB 3 IH: nt

Allowable span for current center frequency exceeded
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Figure Channel 06 (2437MHz)
- Agilent Peak Search

41 dBm Atte 4B : i Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search
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- Agilent Peak Search
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File Operation Status, A:\SCREN125.GIF file saved
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Product . |54Mbps Wireless Builder
Test Item . |Peak Power Spectral Density
Test Site : |AC-3
Test Mode Mode 2: Transmitter by 802.119g
Power Spectral .
Channel Freq. Densit Limit Result
(MHz) J (dBm /3kHz)
(dBm/3kHz)
01 2412 -15.97 8 Pass
06 2437 -16.42 8 Pass
11 2462 -16.56 8 Pass
Figure Channel 01 (2412MHz)
¥ Agilent | Peak Search
Mkrl 2.411 :
Next Peak
Hext Pk Right
dB : Next Pk Left
allaaalh ARV
'“M Min Search
LgAw ‘

H

Marker

Pk-Pk Search

2411007000 GHz AT

2231 dBm o

oHz 1 of 2
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Figure Channel 06 (2437MHz)
# Agilent

1.41 dBm Atte

2.439169000 GHz
-22.17 dBm
1 Hz

Figure Channel 11 (2462MHz)
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